

# T E S T C E R T I F I C A T E

ST-19-08-12-02

- Products:** Resilient floor covering "PVC coated with UV PU Siegel"
- Client:** Dr. Schutz GmbH  
Steinbrinksweg 30  
31840 Hessisch Oldendorf
- Order:** Determination of the resistance against artificial saliva and artificial sweat
- Test method:** Determination of the resistance against artificial saliva and artificial sweat according to DIN 53160:2010 part 1 and part 2
- Test report:** 2719311
- Test results:** At the tested coating "UV PU Siegel" no dissolving of coloured particles at contact with spittle and sudor according to DIN 53160:2010 part 1 "Test with artificial saliva" and DIN 53160:2010 part 2 "Test with artificial sweat" was detected.

Dresden, 12.08.2019



Head of laboratory





Engineer in charge